
G
U

ÍA
 B

Á
S
IC

A
 

D
E
 P

IE
Z
A

S
MOTOR DIESEL9HP

186FD
ARRANQUE ELÉCTRICO



PAGINA  02

CONTENIDO

E-1 CRANKCASE ASSY .........................................................3
E-2 CRANKCASE COVER ASSY ..............................................4
E-3 CYLINDER HEAD & CYLINDER HEAD COVER ASSY  ..........5
E-4 CRANKSHAFT, PISTON & TIE-ROD .................................6
E-5 COMBINATION OF CAM SHAFT & VALVE ROCKER ..........7
E-6 SPRINKLNG PUMP AND SPRINKLING MACHINE 
ASSEMBLY ..........................................................................8
E-7 FUEL TANK ASSY ...........................................................9
E-8 AIR CLEANER ASSY ......................................................10
E-9 MUFFLER ....................................................................11
E-10 RECOIL STRATER .......................................................12
E-11 REGULATING CONTROL SYSTEM ...............................13
E-12 FLYWHEEL ................................................................14
E-13  REFACCIONES ENSAMBLES ......................................15
E- 14 KIT-ARNES ................................................................16
E-15 EMBLEM ..................................................................17

GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



PAGINA  03GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P

S/N. PART NO. DESCRIPTION QUANTITY

1 11110/186FD CRANKCASE 1

2 GB/T276-94 BEARING 6203/P5 1

3 GB/T290-98 ROLLER BEARING 1

4 GB/T290-98 ROLLER BEARING 2

5 11160/186FD OIL QUANTITY CONTROLLER SUB ASSEMBLY 1

6 11151/178FD BEARING STOP PATCH 1

7 15511/178FD DIPSTICK 1

8 GB/T3451.1-2005 O-ING 1

9 11115/178FD DRAIN PLUG 2

10 11116//178FD WAHSER, DRAIN PLUG 2

11 GB/T119.1-2000 SET PIN 8M6 X 12 2

12 11153/178FD BOLT Am6 X 36 2

13 11154/178FD BOLT Am6 X 31 1

14 12159/178FD STARTER COVER BOARD 1

15 GB/T5783-86 BOLT M10 X 16 2

16 GB/T9877.1-1988 OIL SEAL Sc35 X 50 X 8 1

17 11156 CYLINDER HEAD CONNECT BOLT 2

18 GB/T5789-86 BOLT M8 X 12 1

19 11155 CYLINDER HEAD CONNECT BOLT 2

20 11152/178FD RECTANGLEPRESSURIZE LOOP 1

21 GB/T97.1-85 FLAT WASHER 10 2

22 19122/178FD BELOW GUIDE AIRPROOF PASTERN 1

23 19121 BELOW GUIDE 1

24 19123/178FD BELOW GUIDE DAMPING PASTERN 1

25 16914/178FD BELOW GUIDE BUSH 1

26 GB/T5789-86 BOLT M6 X 18 1

E-1 CRANKCASE ASSY

1

3

4

8

9 10

11

12

13

14

15

16

17

18

19

20

21
22

23

24

25

26

6

7

5

2



17
18
19
20
21

GB/T97.1-85
15123
15215 / 178FD
GB/T119.1-200
GB/T5789-86

Aluminium washer
Engine oil pump driven gear slide sheath 
Enter oil trachea
Set pin 3m6X16
Bolt M8X33.5

1
1
1
1
16

PAGINA  04GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



S/N. PART NO. DESCRIPTION QUANTITY

1 12200/186FD CYLINDER HEAD COVER 1

2 GB/T5789-86 BOLT M6 X 70 2

3 12212/186FD GASKET, CYLINDER HEAD COVER 1

4 12155 GASKET, CYLINDER HEAD COVER 2

5 GB/T119.1-200 SET PIN 4m6 X 8 1

6 12156 CYLINDER HEAD NUL 2

7 12157 CYLINDER HEAD NUL WASHER 4

8 GB/T900-88 BOLT Am6 X 62 2

9 GB/T900-88 BOLT Am6 X93 2

10 GB/T899-88 BOLT Am8 X 32 2

11 12100/186FD CYLINDER HEAD ASSY 1

12 17219 INTAKE PIPE WASHER 1

13 12151/186FD CYLINDER HEAD IR INTAKE PIPE 1

14 12121 GASKET CYLINDER HEAD 1

15 11153 GASKET CYLINDER HEAD 3

16 GB/T6177.1-2000 NUT M6 3

E-3 CYLINDER HEAD & CYLINDER HEAD COVER ASSY ASSY

PAGINA  05GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P

1

14

15

16

12

13
11

10

7

6

5

4

3

2



PAGINA  06GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P

S/N. PART NO. DESCRIPTION QUANTITY

1 13411/186FD PISTON RING (I) 1

2 13412/186FD PISTON RING (II) 1

3 13420/186FD SCRAPER RING SET 1

4 13313 PISTON PIN CIRCLIP 2

5 13311/186FD PISTON 1

6 13312/186FD PISTON PIN 1

7 13121/186FD CONNECTING ROD SHANK 1

8 13131/186FD CONNECTING ROD SHAFTING 2

9 13113 TIMING DRIVING GEAR 1

10 13111/186FD CRANKSHAFT 1

11 GB/T308-2002 STEEL BALL 1

12 GB/T1096-2003 KEY 5X12 2

13 13151/186FD BALANCING SHAFT 2

14 GB/T276-94 BEARING 6308/P5 1

15 GB/T1096-2003 KEY 5X7 2

16 13122/186FD CONNECTING ROD CAP 1

17 13123/186FD BOLT 2

18 13116/186FD EQUILIBRIUM SHAFT 1

19 13130/186FD Ensamble Biela (16,17 Y 7) 1

E-4 CRANKSHAFT, PISTON & TIE-ROD

19

1

2

34

5

6

4

7

89

10

12

15

11

12

13 14

8

16

17

18
12

13



PAGINA  07GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P

E-5 COMBINATION OF CAM SHAFT & VALVE ROCKER

S/N. PART NO. DESCRIPTION QUANTITY

1 14330/186FD ROCKER ABSUTMENT SUBASSEMBLY 1

2 GB/T16674.1-2004 BOLT M10 X 55 1

3 14416/186FD     Valve Subassembly 1

4 14412/186FD EXHAUST VALVE 1

5 14411/186FD INTAKE VALVE 1

6 14210 PUSHER 2

7 GB/T1096-2003 KEY 5 X 14 1

8 14119 CAM SHAFT TIMING DRIVING GEAR 1

9 14111/186FD CAM SHAFT 1

10 14315/186FD TAPPET 2

1

2

3

4 5

67
8

9

10



PAGINA  08GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



PAGINA  09GUÍA BÁSICA DE PIEZAS

14

15

16

17

18

19

20

21

16664 /178FD

16640 /178FD

GB /T3452.1 - 2005

16623 /178FD

16624 /178FD

16621 /178FD

16622 /178FD

16643 /178FD

Fuel filter washer

Fuel cock

O-ing 13X2

Outlet pipe

Pipe clamp

Outlet pipe

Pipe clamp

Fuel switch washer

1

1

1

1

2

1

2

1

M O T O R  186FD M P O W E R   9 H P



PAGINA  10

10

17130 / 186FD Filtro de Aire 110

GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



PAGINA  11GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



PAGINA  12GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



PAGINA  13GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



PAGINA  14GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P

PAGINA  15

S/N. PART NO. DESCRIPTION QUANTITY

1 31140/186FD ENSAMBLE DEL REGULADOR DE VOLTAJE 1

2 24100/186FD ENSAMBLE DE ARRANQUE 1

3 31100/186FD   ENSAMBLE DEL ESTATOR 1

1

3

2

E-13 REFACCIONES ENSAMBLES



GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P

PAGINA  16

S/N. PART NO. DESCRIPTION QUANTITY

1 KIT-ARNES/186FD KIT DEL ARNÉS DE ARRANQUE 1

1

E-14 KIT-ARNES



PAGINA  17GUÍA BÁSICA DE PIEZAS

M O T O R  186FD M P O W E R   9 H P



M O T O R  186FD 
M P O W E R   9 H P

IN
F
O

R
M

E
S

GUÍA BÁSICA DE PIEZAS

Km 126.5 Carretera Federal

México - Puebla

Momoxpan, Cholula, Pue.

M E X I C O      CP 72760

www.mpower.com.mx

LADA SIN COSTO
01 800 506 82 86

EQUIPOS ESPECIALES

M POWER SA DE CVM POWER SA DE CV


	Página 1
	Página 2
	Página 3
	Página 4
	Página 5
	Página 6
	Página 7
	Página 8
	Página 9
	Página 10
	Página 11
	Página 12
	Página 13
	Página 14
	Página 15
	Página 16
	Página 17
	Página 18

